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E- HANDLES GROUP

B - HEAD GROUP
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D - GUARD & GEARBOX GROUP
A - BASE PLATE GROUP

C- MOTOR ASSEMBLY
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No. | Description Part Code Qty No. | Description Part Code Qty No. | Description Part Code Qty
A1 | FRONT BEVEL LEVER CIRCLIP NUT M6 066-0134 1 E7 | RIGHT FRONT T-HANDLE 098-0144 1
A2 | E-CLIP EXTERNAL HEAVY 098-0148 1 E8 | LEFT FRONTT-HANDLE 098-0145 1
A3 | FRONT BEVEL LEVER 098-0143 1 E9  TRIGGER LOCK OFF BUTTON SPRING 066-0114 1
A4 WASHER M6 F-W-M6-ST-BO 1 E10  TRIGGER LOCK OFF BUTTON 066-0113 1
A5 | NUTM5 F-NSF-M5-ST-BO 1 E11  SCREW F-SBSTT-M4-8-ST-BO 1
A6 | FRONT BEVEL MOUNT VP 027-0110 1 E12  TRIGGER SWITCH 098-0147 1
A7 | HEAD PIVOT BRACKET 027-0112 1 E13  SCREW F-TFPHT-M5-30-ST-BO 2
A8 | WASHER M6 F-W-M6-ST-BO 1 E14 RAFTER HOOK BLANKING PLATE 098-0139 1
A9 | BOLT F-CB-M6-26-ST-BO 1 E15  LEFT CLAMSHELL HOUSING 098-0114 1
A10 M5 SHOULDER BOLT 027-0227 1 E16 LEDPCB 098-0138 1
A11  SPRING DOWEL F-SDH-600-40-ST-BO 1 E17 | FAN BAFFLE BLANKING PLATE 098-0120 1
A12 | PARALLEL GUIDE WING BOLT 027-0199 1 E18 SCREW BUTTON SELF-TAPPING TORX STEEL BO M4 10MM F-TFPHT-M3-8-5T-BO 1
A13 | PARALLEL GUIDE R185 (CORDED) 027-0185 1 E19 M6 ALLEN KEY F-HEXKEY-M6-ST-BO 1
A14  TRACK BASE 027-0109 1 E20 BATTERY CONTROLLER 068-0131 1
A15  DEPTH GAUGE METRIC 098-0108 1 E21 SCREW F-TBHS-M5-16-ST-BO 2
A16  SCREW F-TFPX-3-8-ST-BO 1 E22  RIGHT CLAMSHELL HOUSING 098-0115 1
A17  WASHER M3 F-W-M3-ST-BO 1
A18  BEVEL POINTER 027-0239 1
A19 | REARBEVEL MOUNT VP CORDLESS 098-0110 1
A20  WASHER M6 F-W-M6-ST-BO 1
A21 | BEVEL KNOB SPRING 027-0243 1
A22  BEVEL LOCK KNOB 027-0237 1
A23  WASHER M4 F-W-M4-ST-BO 5
A24 | SCREW F-TFPX-4-16-ST-BO 5
A25 GRUB SCREW F-SSCCP-M6-16-ST-BO 3
A26 SOCKET SCREW F-SHCS-M5-10-ST-BO 2
A27  WASHER M6 F-W-M6-ST-BO 2
A28 TRACK CAM KNOB 027-0122 2
B1 | PIN SELOC 4.0X20.0MM 098-0149 1
B2 | BLADE LOCKPIN 098-0106 1
B3  BLADE LOCK PIN SPRING 098-0107 1
B4 | GUARD STOP 046-0124 1
B5  SCREW F-SPHPZ-M4-16-ST-BO 1
B6 SCREW F-SPHPZ-M4-12-ST-BO 4
B7 | DUST PORT 098-0117 1
B8 | SCREW COUNTERSUNK F-SCHPZ-M4-10-ST-BO 2
B9 | BOLT F-CB-M6-21-ST-BO 1
B10  WASHER M6 F-W-M6-ST-BO 1
B11 DEPTH GAUGE LEVER BAR 098-0118 1
B12 FRONT BEVEL LEVER 098-0143 1
B13  E-CLIP EXTERNAL HEAVY 098-0148 1
B14 DIE-CAST HEAD 098-0101 1
C2  SCREW F-SPHPZ-M4-12-ST-BO 4
C100 BRUSHLESS INRUNNER MOTOR ASSEMBLY 098-0146 1
D1 BLADE BOLT 027-0158 1
D2  FLANGE OUTER 027-0153 1
D3  SCREW F-SPHPZ-M4-12-ST-BO 4
D4  BLADE GUARD LEVER 066-0135 1
D5  GUARD RETENTION CLIP 027-0157 1
D6 | BLADE GUARD PLASTIC 098-0112 1
D7  BLADE GUARD SPRING 027-0160 1
D9  FLANGE INNER 066-0132 1
D101 GEARBOX ASSEMBLY 098-0150 1 / ALL PARTS
®
E1 | SCREW FTFPHT-M35-16-STBO | 2 = VOLUTION 098-0010
’
E2 | CHAMSHELL MOTOR ENDCAP 098-0116 1 evolutionpowertools.com 098-0014
E3  SCREW F-SBT-M5-60-ST-BO 2
E4  SCREW F-TFPHT-M3.5-12-5T-BO 7 R185 CCSX
E5  SCREW F-TFPX-5-20-ST-BO 1 LI 18v
E6  SCREW F-TFPHT-M3.5-16-ST-BO 1




